omputer Embroidery Machine

5

. | 6.1

NORTH PHENIX INTELLIGENCE TECHNOLOGY. , LTD.
e BEIJING CHINA



=N XxXa—I oo Tmo o>

TABLE OF CONTENTS

GENERAL VIEW - SNSRI — 1
B R B e e e 6
HDOR BASE s s e s s 10
COLORCHANGE SYSTEM----=-sosustacacne s o 14
32, U S S 18
NEELDLE BAR CASE--nnmmmmeee 24
Yo SIS DRIVE SYSTEMswessa e oo i 28
X-AXIS DRIVE SYSTEM - 33
TENSTON BASE st ettt e e 37
CAM DRIVE SE T 40
EMBROIDERY FRAME - 44
UPPER THREAD HOLDER SET-nnmemccceeeeemmmeceeeeeee 47
BARSWITEE BOK cosemme—rtcene st sttt 50

Remarks:We reserve the right to change specifications without notice for the purpose of

product improvement.
E: AFMABRESGFM, WESHTHE, BRBITEN! Titzh, F5%H
EAXRERARHEEREARBKR!



GENERAL VIEW—

A A ;

®E® §

| \/ (

\.;\\\ //] )(L/
A

N
®

. o

G

=) [=2TAN : /oo
BN 2
MRS
= -'\\ \’f@

Northphenix




GENERAL VIEW

Ref. No Description Part No. 4 FR
1 Stand 01-02 Hl JE
2 Table Lid 01-15 & R
3 Countersunk Head Tapping Screws | ST2.9X 16 HBR4ET
4 Stand Stud Bolt 01-8 3 s
5 Adjusting Bolt 01-16 LES: L]
6 Hexagon Nut M20 A i
7 Vibration-preventive Base 01-1% # ek
8 Brand Name Plate 00-51 74 i
9 Slide Shaft 00-15 e
10 Slide Shaft 00-16 e B %h
11 Rotary Hook Shaft Drive Shaft 0a=5 H T &k
12 Rotary Hook Shaft Drive Shaft 00-4 £
13 M6 Joint 00-11 # 3L
14 Hexagon Nut M6 [ £}
15 Nut (counter clockwise) 00-12 P g5 3
16 Truss Head Screw M5 X 8 02 T
17 Support stud 00-26 14 o
18 Washer 10-23 ) #h
19 Thread Course Tension Spring 10-26 5 % #®
20 Adjusting Screw 10-010 Jig Al
21 Thread Course Thread Guide 10-28 T & K

2




Ref.No Description Part No. 2R
22 Thread Course Tension Disk 10-27 J 2 iR
23 Thread Course Tension Screw 1025 Je B §]
24 Hexagon Nut M5 12}
25 Plain washer 5 B #
26 Hexagon Socket Head Cap Screw M6 X 12 W 7N T ERET
27 Thread Stand Shaft 10-30 73 ¥

‘28 Thread Stand Plate 10-42 #t i
29 Screw M6 X 30 L )
30 Spring washer 6 o
31 Plain washer 6 3 i
22 Thread Stand Stud 10-29 57 i
38 Head Cap Screw Thread Stand Stud M6 X 40 B2 5T
34 Felt Washer 10-41 G o
35 Angle Frame 10-021 # 7
36 Hexagon Socket Head Cap Screw M5X 12 W7 T IRET
37 Thread Guide 10-39 =S =1
38 Table Support Stud 01-10 S REWEET
39 Hexagon Nut M8 HE
40 Plain Washer 8 &
41 Spring Washer 8 s 2
42 Table Support 01-90 S ER
43 Table Support @L-22 =Y TSN




Ref.No Description Part No. AR
44 Table Support 01-19 & RSk
45 Table Support 01-14 &M R
46 Table Support 01-20 Sk
47 Countersunk lead Screw M6 X 12 DL IRE S
48 Tahle Support Bracket 01-21 £ (ER
19 Spring Washer 6 gift e
50 Plain Washer 6 F 4
51 Round Head Tapping Serew ST4. 8X32 [ R4
b Left Side Plate Cover 01-18 ) 5 A
53 Bar Switch Support 00~2 ¥ S 38
54 Switch Bar 00-32 i ia
85 Truss Head Screw 19-43 it £1
56 Hexagon Socket llead Cap Screw M10 <X 45 WA HERE]
57 Rotary Encoder Rh1000-0.5A i R
58 Truss llead Screw M3X 16 W 3
59 Plain Washer 3 e )
60 Spring Washer 10 AR A ]
61 Plain Washer 10 &
62 Round llcad Tapping Screw ST3.5X 16 [ BRE )
63 Light 00-02 4
64 Rubber 00-57 ot 25 1
65 Table e = 18

01-013




Ref.No Description Part No. i 344 FR
66 Wiring Cover 00-25 HL A
67 Arm Support Square Pipe 01-01 Fit 2L
68 Table Lid 08-21 i e
69 Needle Bar Drive Shaft R 00-6 A b
70 Needle Bar Drive Shaft L 00-3 7e b i

s N-Couping 00-62 R
72 Nut 00-63 HER R
73 Front Lower Bearm 10-33 NS
74 Angle [ 10-36 puEsL |
78 Angle I 10-37 sugsL |
76 Anglelll 10-38 ks Sl
17 Operation Box e A
78 Power Supply Box LA
79 Driver Box UK Eh4E




GEAR BOX

Northphenix-



GEAR BOX

Ref. No Description Part No. HHSC AR
1 Main Box 02-19 ZHERES
2 Gear Box 0218 TR
3 Screw M10X 45 WEET
4 Spring Washer 10 g 2 ]
5 Plain Washer 10 LY
6 Bearing Bracket 02=21 1 e
7 Screw M6 X 25 W)
8 Bearing Bracket 02-9 it A R
9 Screw M6 X 20 I5ET
10 Tension Bracket 02-8 g B
11 Screw M6 X 8 B IRET
18 $15 Collar 02-13 ahEE
i3 Screw M6 X 8 W& AT
14 Sprocket 02-12 MstiifcR
15 ® 10 Sprocket 02-24 yKk B RERE
16 Tension Pin 027 sk Rl
17 Tension Bolt 02-14 B AT
18 Taper Pin A5 X 32 i
19 Rotary Hook Drive Shaft 02-3 Tl
20 Shaft Pullet 02-5 DEEZ
21 Screw M6 X 8 E-9TEL A




Ref.No Description Part No. 42 FR
92 Taper Pin A5 X 10 |
28 Box Cover 02-20 i A
24 Truss Head Screw 12-43 LT
2 Box cover 02-27 i A
26 Box cover 02-28 [ 42 5 i
27 0il Fencing Cover 02-6 e
28 Screw M5 X 6 WRET
29 Washer 5 Elic
30 Angle Pointer 02-17 Eiikan
31 Bolt M6 X 10 WRET
32 Washer 6 ]
i Drive Belt J><110000>< e &
34 Roller Chain 120282; i3S
35 Operation Pancl Pipe 02-54 748
36 Pipe Bracket 02-04 s
il Screw M5X12 BRAT
38 Bolt M6 X 20 WRET
39 Bobbin Stand Bracket 02-16 148
40 Bobbin Stand Shaft 02-15 Rl
41 Nut M5 i 1)
42 Plain Washer h ]
43 Bolt M10X 35 3]




Ref.No Description Part No. LA R

14 Shaft Cover 00-29 Hh o

45 Screw M3 X6 e

46 Stopper Ring 12 P14

47 Bolt M4 X8 WRET

48 Gear Box Cover L 02-01 Y <)
49 Bolt M6X 10 WRAT

50 Ball bearing 80104 Ml 7k
51 Ball bearing 7942/10 il

52 Joint Supporter 02=55 T 3L




HOOK BASE

Northphenix




HOOK BASE
[_Ref. No Description Part No. 4 FR
1 Needle Set Plate Screw 04-32 4T
2 Spiral Bevel Gear 04-11 HE 5
3 Spiral Bevel Gear 04-12 HE N
4 Porcelain Enameled Set Screw M6 X 8 BogigeT
5 Rotary Hook Shaft 04-4 BE A2
6 Rotary Hook Shaft Bushing 04-5 W&
7 Porcelain Enameled Set Screw M5X5 BENEET
8 7.94mm Dia. Collar 04-6 T
9 Porcelain Enameled Set Screw M4 X6 BopigE]
10 Rotary Hook HSH-7. 94 Jig "’
il Rotary Hook Set Screw TEARIRET
12 Rotary Hook Support 04-1 E N
13 Rotary Hook Support Set Screw M4 X 10 e Al
14 Bobbin w F
15 Bobbin Case 7 <>
16 Needle Plate Hole Collar 04-7 I
17 Needle Plate Hole Seal 04-31 B a5 F
18 Porcelain Enameled Set Screw M3 X 4 gl ot
19 Pan Head Screw M3 X6 2 ol
20 Movable Knife 04-24 sy 7]
21 Countersunk Head Screw M3 X8 i ir

11




Ref.No Description Part No. R
90 Connecting Lever Pin 04-20 12 A1)
23 Connecting Stud 04-18 h ¥
24 Hexagon Socket Head Cap Screw M4 X 10 2 £
25 Joint 00-11 ¥ 3
26 Hexagon Nut 00-12 s S
o Hexagon Nut M6 i K}
28 Thread Trimming Shaft By £ 4
29 Plain washer 4 #H e
30 Knife Drive Arm 04-21 ZIDAE: Z5i) e
31 Knife Connecting Lever 04-19 ) JTEFAR
32 Hexagon Nut M3 Ll Kk
33 Hexagon Socket Head Cap Screw M4 X 16 e £
34 Needle Plate 04-3 gt i
35 Knife Base 04-22 ZIPANE b
36 Hexagon Socket Head Cap Screw M43< 10 L al
37 Fixed Knife 04-29 [#l 52 1) 7]
38 Knife Drive Shaft 04-23 VAL 2L
39 Under Thread presser 04-28 JE £k 2 b
40 Pan Head Screw ML.6X1.6 | i dl
41 Plain Washer 1.6 2] ]
42 Connecting Shaft Holder 04-25 b
43 Presser Bracket 04-43 JiE i




Ref.No Description Part No. AR
44 Hexagon Socket Head Cap Screw M3 X 4 A il
45 Porcelain Enameled Set Screw M6 X 5 B EWRE]
46 Bushing 04-38 23 =
47 Picker Connecting Stud 04-14 LRAFFF s
48 Wide Picker 04-15 EERAR AT
49 Solenoid Base 04-41 b3 i
50 Solenoid MCX01-34G LR gk
51 Countersunk Head Screw M3 X 4 L2 i
52 Stepped pin 04-40 0 ]
53 Rotary Hook Base 04-2 b4 JZS
b4 Interlocking Lever Pin 04-39 PRFFAT 5 5l 8h
55 Eccentric Stooper 04-05 2B U 7"
56 Hexagon Socket Head Cap M3 X 10 iz kT

Screw
a7 Thread Trimming Shaft RS |
58 Ball Bearing 60103 Hh 7
59 Bearing Collar 04-10 #h 1=
60 04-37 g ]

Rotary Hook Spacer

13



COLOR CHANGE SYSTEM—

Northphenix




D COLOR CHANGE SYSTEM

Ref. No Description Part No. WS4 R
i Color Change Box 05-4 MOk
2 Bolt M8 X 30 =gl
3 Spring Washer 8 P R
4 Plain Washer 8 B M

‘5 Slide Boss 05-27 W zh
6 Cam Pin 05-30 e
7 Cam Roller 05-29 ® T
8 E Ring 4 =
9 Nut M6 LS
10 Plain Washer § BB
11 Color Change Cam 05-11 EquNEE i
12 Bolt M6 X 10 LU
13 Cam Shaft 05-5 M B
14 Shaft Bushing 05-10 o B
15 Guide Shaft 05-6 T
16 Slide Shaft 05-28 & Zh
17 Spring Washer 6 i ]
18 Plain Washer 3 T |
19 Screw M5 X 50 B2 4T
20 Spring Washer 5 S 20
21 Plain Washer 5 #H [

15




Ref.No Description Part No. SRV
22 Motor Gear 05-1 W E
23 Screw M4 X6 B £
24 Terminal Gear 05-14 W%
25 Half Turn Drive Gear 05-13 S
26 Needle Position Gear 05-34 W
i Half Turn Gear 05H-16 N B
28 Screw M4 X 6 4]
29 Half Turn Gear Bushing 05—-15 M &
30 Switch Collar 05-18 T
81 Gear Pin 05-39 L
32 Nut M8 iz B
33 Limit Bushing 05-19 [ A =
34 Needle Position PC Board 05-06 PC I
35 Bolt M14X 16 L
36 Spring Washer 4 s ]
o Plain Washer 4 7 H
38 PC Board Spacer A 05-8 g
39 Cam Roller Sel TR AL
40 Cover 05-4 &

11 Screw M4 X 6 AT
42 E Ring 05-36 2
43 Change Cover Bracket 05-2 S <

16




Ref.No Description Part No. 1 2 R
44 Linear Bearing X1222327 H2kH 4
45 Model Name Plate 05-20 B An R
46 Screw M4 X6 s ET
47 Color Change Motor o5 Bl
48 Motor Gear Head ST ]
49 Bolt Connecting Plate 05-22 OB
50 Screw M4 X6 g
51 Split Collar For Base 05:23 Bl 4 e
52 Screw M13X 18 Lo A
53 Roller Basc 05-24 ® AL
54 Screw M3 X6 s 4T
55 Roller Base 05-26 W OFE Y
56 Screw 0525 B
57 Needle Position Indication Belt 05-01 R &
58 Screw M3 X 4 g




I
g%_;)

L ®

Northphenix




ARM
Ref. No Description Part No. | XA }

1 Hexagon Socket Head Cap Screw M8 X 32 -S|
2 Spring Washer 8 G 7.
3 Plain Washer 8 #® M
4 Position Plate 06-10 E AL
5 Plain Washer 4 B
6 Positioning Base 06-11 E L JE
7 Screw M3 X 6 ik AT
8 Plain Washer 4 #*o[H
9 Hexagon Socket Head Cap Screw M4X12 LT
10 Screw M4 X 10 2o
11 Hexagon Socket Head Cap Screw M3 X8 B 4T
12 Hollow Set Screw M4 X6 g 5T
13 Hollow Set Screw M3 X6 LU
14 Slide Roller 06-02 WA A
15 Flat Fillister Head Screw M4 X 14 5]
16 Spring Pin 4X16 !

17 Hexagon Nut M4 LS
18 Hexagon Socket Head Cap Screw M4 x10 -
19 Clutch Pin 06-57 Hh

20 Clutch Knuerled Screw 06-60 e
21 Hollow Set Screw M3 X5 4]

19




Ref.No Description Part No. FR SR
29 Stopper Plate Spring 06-59 SEANL
23 Pan Head Screw M3 3 gl
24 E-ring 6 = [
25 Hexagon Socket Head Cap Screw M4 X 6 2 E]
26 Bearing Case 06-23 Gh A&
o Hexagon Socket Head Cap Screw M5 X 8 34T
28 Ball Bearing 60104 IS
29 Hexagon Socket Head Cap Screw M5 X 20 b2 ]
30 Needle Bar Cam Tightening Collar 06-24 e £
31 Flat Fillister Head Screw M5 X 10 wg ]
32 Take—up Lever Drive Gear 06-33 W &
a8 Pan Head Screw M3 X8 L S
34 Shaft Bushing 06-46 HoOE=
35 Hollow Set Screw M4 X 6 LS
36 Collar 06—-42 EET
3 Needle Bar Drive Cam 06-51 O
38 Needle Cage K38418 i K
39 Connecting Rod 06-50 E
40 Take—up Lever Cam Base 06-49 kS R
41 Countersunk Head Screw M4 X8 b= &
42 Take—up Lever Drive Cam 06-47 T
43 Cam Washer 06-48 #

20




Ref.No Description Part No. LR
44 Needle Bar Drive Connecting Rod 06-13 UK i FF
45 Needle Bar Drive Shift Bushing 06-40 "
46 Jump Spring 06-34 o ®
47 Spring Cradle 06-66 HWoOo£
48 Needle Bar Reciprocator Slide 06-39 oo

Block

., 49 No. 4 Pin 06-37 Hh
50 Flat Fillister Head Screw M3 X5 2 £]
51 Stopper Bracket 06-35 EAT
52 Flat Fillister Head Screw M4 <10 g 4T
53 Needle Bar Reciprocator Spacer 06-67 o =
54 Plain Washer M3 L
55 Needle Bar Drive Shaft Felt 06-15 WmoB
56 Needle Bar Reciprocator 06-010 X &) B
57 Stopper 06-36 B
58 Connecting Rod Washer 06-65 #w
59 Jump Solenoid MCX01-136 WOk
60 Wick A 06-63 £ OH
61 Hexagon Nut M6 i
62 Spring Washer 6 G
63 Plain Washer 6 o
64 No. 3 Pin 06-45 & B i
65 Wick B = i

21




Ref.No Description Part No. H 3L AR
66 No. 1 Pin 06-22 i
67 Take—up Lever Guide Rail 06-3 5 M\t
68 Flat Fillister Head Screw 06—6 iR 4T
69 Arm Rail , Upper 065 T B
70 Solenoid Bracket 06-18 X K
71 Solenoid Civer 06-58 Bt
2 Needle Bar Drive Lever Set 06-44 IR BT 2 A4
73 No. Pin 06-43 [ 2 4
74 Wick A E' W
75 Take—up Lever Drive Lever B 06-32 £ B #
76 Take—up Lever Drive Lever Pin 06-17 P Oy Bl
it Wick B '
78 Needle Bar Drive Shaft 06-9 B
79 Needle Bar Drive Shaft Wick £ H
80 Cam Roller Pin Set 06-55 R
81 Round Fillister Head Screw M4 X8 g 4T
82 Hexagon Nut M5 LS
83 Tack-up Lever Drive Lever A 06-53 & 3l ¥
84 Needle Bar Drive Shaft Collar 06-08 WooORE
85 Arm Top Cover 06-1 S
86 Arm Side Cover B 06-27 pPA
87 Arm Side Cover Bl 06-01 X & R

22




Ref.No Description Part No. AR

88 Cord Clip 06-26 2 K
89 Arm Front Cover R 06-16 o iR
90 Tack-up Lever Rail Holder R 06-7 A7 SRR
91 Tack-up Lever Rail Holder L 06-4 S AR
92 Arm 06-8 Lo 5%

, 93 Arm Side Cover A 06-19 (/A
94 Jump Base 06-64 B R
95 Arm Front Cover L 06-14 Ao R
96 Liner Plate 5 #

23




NEEDLE BAR CASE

| f‘}ﬁy ~®

P
@ 5 EM@

“_;i\ %
@Q S

&)
@ /

/
A4

24

Northphenix




COLOR CHANGE SYSTEM

Ref. No Description Part No. W44 R
1 Take—up Lever Shaft =17 b
9 Take—up Lever'Positioning 07-93 fefre

Bushing
3 Take—up Leve? Adjusting 07-18 Ewhrg
Bushing
4 Screw 07-7 2 g
5 Needle Set Screw (:b?—lé?”' =47
6 Needle Clamp 6¥:64 B
7 Needle Bar Holding Spring 07-4 £ #®
8 Plain Washer 6 oo B
9 Holding Spring Set Screw D=3 AT
10 Felt Packing 07-13 B 3
11 Cushing Rubber B 0752 B
i Round Countersunk Head Screw M3 X5 )
13 Round Countersunk Head Screw M4 X 6 4T
14 Truss Head Screw M4 X 6 = 4T
15 Plain Washer 4 LB
16 Thread Suspender Attaching 07-14 Hy o2 &r
Screw

17 Thread Suspender Disk 07-46 =% #
18 Thread Suspender Spring Presser 07-40 ;W
19 Thread Suspender Spring 07-42 A
20 E-ring 3 O
21 Presser Foot Adjusting Rubber 07-14 B

25




Ref.No Description Part No. 4 FR
22 Thread Hook Spring 07-33 Mo
23 Pan Head Screw M4 X 12 R4
24 Hexagon Nut M4 LS 4
25 Needle Bar Connecting Stud 07-16 FHAFIE A
26 Presser Foot Spring C 07-9 T 3 &
2T Cushion Ring B 07-36 - Eru -
28 Presser Foot Set R BV A
29 Presser Foot 07-11 E

——
30 Presser Foot Bushing (87W53) o E
31 Cushion Ring A 07-54 BTOB
32 Cushion Ring C 07-15 #
33 Needle Bar Case 07-6 i #
34 Take—up Lever 07-29 Bk & A
35 Take-up Lever Gear 07-28 s
36 Flat Fillister Head Screw M3 X 10 -
< Case Rail, Upper 07=22 S ) FE AR
38 Guide Roller Base 07-05 TR

39 ) Ball Bearing @) LoV
40 Color Change Bracket R 0r=21 A3
41 Color Change Bracket L 07-19 E R
42 Case Rail , Upper Set Screw M5 X 25 B 4T
43 Change Bracket Set Screw M4 X 20 47

26




Ref.No Description Part No. 2 FR
44 Case Rail , Lower 07-12 1A AR
45 Hexagon Socket Head Cap Screw M5 X 20 24T
46 Needle Bar Guide Rail 07-20 7 e AR
47 Top Cover 07-1 I &
48 Face Plate Set 07-014 W AT
49 Lower Thread Guide 07-03 pUE- TR ikes
50 Needle Bar 07-02 EHAT AL
51 Cover Attaching Bracket C 07-55 %k
52 Front Cover A 00-68 A H
5 Front Cover B 00-66 =
54 Front Cover C 00-67 e g B
55 Cover Plate Spring 00-69 ® A
56 Pan Head Screw M3X3 AT
Bl Truss Head Screw M4 X8 4]
58 Hexagon Socket Head Cap Screw M4 X 20 [
59 Upper Dead Point Screw 07-24 R {7 3k
60 Flat Fillister Head OF=F L
61 Face Plate 07-8 @
62 Plate Magnet Wk Bk
63 Round Fillister Head Screw M4X8 LT
64 Plain washer 3 # H

27




xjuaydyjziopn

WILSAS 3AIY¥A SIXY-A

28



G Y—AXIS DRIVE SYSTEM

Ref. No Description Part No. 344 R
1 ~ Screw M8 X 40 3= 4T
2 Spring Washer 8 BB
3 Plain Washer 00-55 7
4 Driver Spacer 08-40 #HR

* i) Tension Base 08-56 @B
6 Porcelain Enameled Set Screw M6 X 10 K ENRE]
vs Tension Rivet Plate 08-62 R
8 Countersunk Head Screw M4X 12 +FREERET
9 Tension Bearing Case A 08-57 X B
10 Hexagon Bolt M35 X 25 VPN Y
11 Spring Washer 5 o
12 Plain Washer 5 S
13 Tension Shaft 08-20 Hh
14 Porcelain Enameled Set Screw M4 X8 ZEMRET
15 Pulley Set SRR A 1
16 Tension —S%ide Timing Puller 08-08 K &

17 Needle Bearing 942/12 e R

18 Tension Spacer 08-67 )
19 Tension Plate 08-59 % R
20 Hexagon Socket Head Cap Screw M4 X 12 NS HIRE]
Al Plain Washer 4 FOR

29



Ref.No Description Part No. R SCAAFR
29 Hexagon Bolt 08-58 24T
23 Hexagon Nut 08-60 2
24 Slide Base 08-8 N
25 Hexagon Socker Head Cap Screw M4 X 10 W 7S A ERET
26 Limit Switch Base R 08-03 PER &1
27 Limit Switch Base L 08-02 TEZHR
28 Fixture Base 08-52 2R
29 Adjusting Knob 08-10 L]
30 Limit Switch W3-153E PR FF 2%
31 Pan Head Screw M3 X 16 K URET
32 Y—axis Frame Rail A 08-14 Ja k55
33 Y—axis Frame Rail B 08-14 a3
34 Spring Pin 4% 6 #ovE
35 Needle Collar 08-65 =R
36 Porcelain Enameled Set Screw M4 X8 p-gnet )
37 Ball Bearing D80202 o 7K
38 Driver—side Timing Pulley 08-07 * 3 R
39 Porcelain Enameled Set Screw M8 X 10 B ENRE]
40 Bolt Catcher Plate 08-01 N T2
41 No.1 Roller Set AR P
42 Roller Set Screw M2.5X8 TR AR AT
43 Timing Belt [F) 25 4 T iy

30




Ref.No Description Part No. Fh AR
44 Y—axis Feed Plate Rear A 08-72 | % 3N z
45 Flat Fillister Head Screw M4 X 12 L p2 5]
46 Presser Roller Base 08-75 oo
47 Hexagon Socket Head Cap Screw M5 X 14 7S A ERET
48 Fixing Roller Presser Screw 08-68 2 4]
49 Plastic Roller Set 08-69 %

50 Plastic Roller 08-71 UK B &
51 Plastic Roller Pin 08-17 R FE 4

52 Roller Pin Spacer 08-70 o

53 Presser Roller Pin 08-73 Hh

54 Y—axis Driver Connecting Plate 08-11 7o | BUHR
65 Countersunk Head Screw M5 X 14 4]

56 Shaft 08-46 ot

BT Y—axis Driver Plate Front 08-47 i

58 Roller Washer 08-28 #

59 Roller Guide 08-22 E & A
60 Round Fillister Head Screw M2.5X8 UL IRET
61 Y—axi-s Rail Front R 08-25 [IESK 1!
62 Y—axis Rail Front L 08-25 HI 2234
63 Hexagon Socket Head Cap Screw M4 X 12 navil:<l
64 Rail Spacer 08-24 #o

65 Front Rail Holder 08-23 IR

31




Ref.No Description Part No. S AZFR
66 Round Head Screw ST2.9X 16 HBUgE]
67 Dog Base 08-9 FRA #2445
68 Hexagon Bolt 4T
69 Plain Washer # B
70 Roller Washer 08-66 3
78 N—coupling 08-76 B &=
72 Y—axis Motor Base 08-2 pi I
73 Hexagon Socket Head Cap Screw M8 X 35 /N EET
74 Motor Base Spacer 08-39 B®Hh
75 Hexagon Nut M8 [
76 Y—axis Pulse Motor Y Hi 5 it L
7 Hexagon Socket Head Cap Screw M8 X 25 N TR
78 Y—axis Drive Frame A 08-16 A5 s e
79 Y—axis Drive Shaft A 00-121 A
80 Y—axis Drive Shaft B 00-122 B
81 Case 08-63 % B
82 Case Base 08-64 %A

32




X-AX1S DRIVE SYSTEM

Northphenix

33



H

X-AXIS DRIVER SYSTEM

Ref. No Description Part No. | 34K
1 Hexagon Socket Head Cap Screw M8 X 35 gL
2 Spring Washer 8 i H
3 Plain Washer 00-55 # 5]
4 X-axis Frame Rail 09-8 X i S5

‘5 Hexagon Socket Head Cap Screw M4 X 12 Sy LAl
6 Spring Pin 4X16 G
7 Tension Base 09-36 7 3R
8 Hexagon Bolt M5X 16 YAyl Yo
9 Tension Rivet Plate 09-39 R R
10 Countersunk Head Screw M4 X 12 o RERRET
11 Tension Bearing Case B 09-18 o 2114
12 Hexagon Bolt M5 X 25 VAVl Y
13 Spring Washer 5 il .
14 Plain Washer 5 o #
15 Tension Shaft 09-35 Hh
16 Porcelain Enameled Set Screw M4X8 BR BT
17 Tension-side Timing Pulley Set kR FE AL
18 Tension—side Timing Pulley 09-06 5k & #®
19 Needle Bearing 942/12 R A
20 Tension Spacer 08-67 . i
21 Tension Plate 09-38 #E R

34




L43

Ref.No Description Part No. HSCAAFR
22 Plain Washer 4 &
s Hexagon Bolt 08-58 2 5]
24 Hexagon Nut M6 75 FIE R
25 Slide Base 09-10 A
26 Hexagon Socket Head Screw M4 X 10 N AT
2 Fixture Base 08-52 R i

"28 Limit Switch Base R 08-03 A TR
29 Limit Switch Base L 08-02 Fr AR
30 Adjusting Knob 08-10 LA al
31 Limit Switch W3-153E BRAL 2%
392 Pan Head Screw M3 X 16 - URET
33 Ball Bearing D80202 Al 7K
34 Needling Collar 08-65 4 e
£}3 Porcelain Enameled Set Screw M4 X 8 B RET
36 Driver-side Timing Pulley 09-05 + &)
87 Porcelain Enameled Set Screw M6 X 10 B iRE
38 Porcelain Enameled Set Screw M8 X 10 E o IRET
39 X-axis Feed plate A 09-19 X #h 48
40 Flat Fillister Head Screw M4 X 12 2 )
41 Belt Catcher Plate 09-08 thi AR
42 Roller Set R

Roller Set Screw M2.5X8 BT

35




Ref.No Description Part No. Hh LA FR
44 Timing Belt [q) 25 14 iy
45 Fixing Roller Presser Screw 08-68 B2 5]
46 Plastic Roller Set 08-69 L2ty
4T Plastic Roller 08-71 W 7)) e
48 Plastic Roller Pin 08-17 Lenibictil
49 Roller Pin Spacer 08-70 w"

‘50 Presser Roller Pin B 08-73 i
il Presser Roller Base 08-75 bt h
52 Hexagon Socket Head Cap Screw M5 X 14 2 il
53 [.. S Dog Base 08-9 PR AV 48
54 Hexagon Bolt M4 X 10 VAVl 13
55 Plain Washer 4 il 5]
56 Coupling 08-76 A =
57 X-axis Pulse Motor X 5t d
58 Hexagon Socket Head Cap Screw M8 X 25 A 7N RET
59 X-axis Drive Shaft 09-1 He By iti
60 X-axis Drive Shaft 09-6 Hh
61 Tension Shaft Holder 09-17 %o
62 Tension Base 09-37 & AR
63 Tension Spacer 08-66 H
64 Rivet Plate 09-34 I
65 Roller Guide 08-22 & %R

36




xjuaydyjionN

3Sv8 NOISN3l =

37



TENSION BASE

Ref. No Description Part No. 3L AL FR
1 Tension Regulator 10-013 e &
B Tension Spring 10-26 S L
3 Tension Disk 10-27 Je e R
4 Tension Stud 15-95 Je g 4] “
‘ 5 Tension Thread Course 10-28 NS |
6 Adjusting Screw 10-010 e N
7 Spring Hook 10-18 iRl
8 Tension Spring 10-21 e 4k S
9 Tension Collar 10-22 ¥y £k i
L0 Fell Packing 10-23 BB
il Rotary Tension Disk Y0025-A QS ARG
12 Insulation Plate 10-24 “o 2
Rt Tension Stud 10-19 g B kN
14 Thread Take—up Spring 10-20 Pk ﬂc%
15 Truss Head Screw M3 X8 ol |
16 Detoctir;g Contact Point 10-88 fah  Fr
i Round Countersunk Head Screw M3 X 12 Iz £
18 Tension Basc Lower Thread Guide 10-14 S
19 Tension Spring 10-91 Tof A e
20 Hexagon Socket Head Cap Screw M4 X 10 kT
21 Flat Fillister Head Screw M4 X 6 g 4]

38




Ref.No Description Part No. W 4R
22 Individual Tension Base 10-06 S 2 s
23 Tension Base Card(PC Board) eSO
24 Tension Base Cover 10-84 AR J5 =
25 Individual Tension Base Support L 10-015 £
26 Pan Head Screw M3 X5 B2 4T
%7 Cord Clamp Base 10-93 % I
28 Pan Head Screw ST2.9X6. 5 BT
29 Individual Tension Base Support R 10-016 AR
30 Hexagon Socket Head Cap Screw M4 X 18 B 4T
31 Truss Head Screw M4 X8 B 4T
32 Tension Base Cord Cover 00-06 fo @ W
33 Cord Support Cover 00-65 =

39




xiuaydyjion

—— 135 Y3A1YA WYD a



CAM DRIVE SET

Ref. No Description Part No. o LA FR
1 Cam Roller Return Spring 11-19 Mo
2 Washer Fi=13 #
3 Cushion Washer 11-8 %
4 E-Ring 12 =
5 Needle Collar 11~23 ECI
6 Porcelain Enameled Set Screw M5 X 6 b E]
7 Cushion Washer B 11-24 Bk
8 Solenoid Base 11-25 i )
9 Hexagon Socket Head Cap Screw M5 X 16 [T
10 Spring Washer 5 i1 5 H ]
11 Thread Trimming Solenoid MCX01-59T WO Bk
12 Solenoid Cushion 11-28 R
13 Plunger Bracket 11-30 Yok B
14 Plate 11-7 m R
15 Plunger Bracket 11-29 oM
16 Hexagon Socket Head Cap Screw M4 X 12 2 gl
17 Spring Washer 4 CHI-
18 Plain Washer 4 &
19 Cam Lever 11-16 W X
20 Cam Pin 11-17 B
21 Cam Roller 1i-15 o e A

41




Ref.No Description Part No. AR
22 Lid Screw 11-14 AT
23 Hexagon Nut M6 [
24 Plain Washer 6 #n B
25 Lever Support Pin 1120 > 7K
26 Spring Washer 6 B
27 Tension 11-9 < R
28 Guide Pin 11-22 Tl A
29 Lever Drive Pin 1110 1% 3l i
30 Hexagon Socket Head Cap Screw M5 X 20 AT
3l Cushion Connection Stud Ll=11 oo
32 0-Ring 10X 2. 56 0 JE M
38 Cam 118 .
34 Cam Shaft 1= iYy & By
35 Porcelain Enameled Set Screw M8X'16 LS
36 Thrust Bearing Set 7942/15 oK
37 15mm Dia. Sprocket 11-4 o
38 Hexagon Socket Head Cap Screw M6 X 8 B 4T
39 Roller, Chain 04C-2 X 66 i S
40 Tension Sprocket 11-26 ik B R
41 Hexagon Socket Head Cap Screw M6 X 25 4]
42 Cam Base Cover L1=g1 R
43 Truss Head Screw M5X 10 L)

42




Ref.No Description Part No. 3 A4 FR
44 Hexagon Socket Head Cap Screw M8 X 30 ¥4
45 Spring Washer 8 oi 5 R
46 Slant Washer 8 w B
47 Ball Bearing 8102 W oK
48 Rotary Hook Shaft Holder 11-6 T I
49 Needle Bearing 7942/10 e A
50 Rotary Hood Base Shaft Holder 11-5 ook 42
51 15mm Dia. Needle Collar 04-10 1 I
52 Porcelain Enameled Set Screw M6 X 8 iR 5T
53 Countersunk Head Wood Screw ST2.9X 16 L
54 Cam Base Bracket 11-8 ¥ B
55 Plain Washer 8 # B
56 Spacer [
57 Support Base 3 | HOOE
58 Shaft 1142 % B
59 Shaft LI=0F Al

43,







EMBROIDERY FRAME

Ref. No Description Part No. W44 FR
1 Frame Sash Lengthwise 12-22 A %
2 Frame Sash Rear 12~8 F 7
3 Frame Sash Lengthwise 12-16 £ #
4 Frame Sash Front 12-19 IR

5 B Spacer 12-51 * K
6 Embroidery Space Indicator 12-23 8 &
7 Embroidery Space Indicator Plate 19-44 R

Nut
8 Truss Head Screw 12-23 i &)
9 Hexagon Socket Head Cap Screw M3 X8 A 7N T REAT
10 No. 1 Felt 12-26 ok b
15 No. 3 Felt 12-42 B4k
12 Counter Gear Box-Side Corner 12-1 Bk
13 Main Gear Box-Side Spacer 1256 ®B
14 Main Gear Box-Side Corner 12-5 BB
15 Middle Sash 1918 ) g
16 Inner Frame Attachment =1 E T
/% Inner Frame Attachment A 1218 W Je B
18 Inner Frame Attachment B 12T, g J&
19 Hexagon Socket Head Cap Screw M4X16 7N TSR]
20 Border Frame Clip(long) 12-04 o 3k
21 Border Frame Clip(short) 12-05 ik

45




Ref.No Description Part No. AR
%0 Felt 12-40 BB
23 Felt 12-41 HoO®
24 Nut 12-54 0 B
25 Pull Rod 12555 o #F
26 Felt 12-27 B
o Short Frame 12-35 B O3

46




xiuaydyjziopN

13S ¥3Q70H QVI¥H1 ¥3ddn

47



L

UPPER THREAD HOLDER SET

Ref. No Description Part No. | X EFK
1 . | Upper Thread Holder Bracket R 07-39 A X B8
2 Upper Thread Holder Bracket L 07-47 3
g Truss Head Screw M4 X6 LA
4 Thread Suspender Disk 07-46 B % &%

©h = Thread Suspender Spring 07-12 2
6 *°| Thread Suspender Spring Presser 07-40 B =
7 **| Thread Suspender Attaching Screw 07-41 oM 4T
8 - Pan Head Screw M3 X5 =l
9 Thread Presser Dace 07-45 T~ 3k
10 - Pan Head Screw M3X10 b 5T
11 = Thread Presser Spacer 07-43 #f =
1Z s Thread Presser Lid 07-44 £ 3
13 « Velcro 07-48 Je e
14 Lever Connect Pin 13-7 bR ]
15 Arm Connecting Rod 13-6 i
16 Arm- Cushion 13-8 (EEOAR T
17 Assembly Base 13-4 i M
18 Base Lid 18~2 & M
19 Hook Cushion 13=3 ge ppoA
20 Upper Thread Hook 13-1 b £ 2
21 Pan Head Screw M3x8 e

48




Ref.No Description Part No. Hh LR
22 Hexagon Nut M3 g Bk
23 Upper Thread Holder Solenoid MCX02-40X TE & HR R
24 Hexagon Nut M4 2 b
25 Spring 4 L
26 Holder Bracket 13-9 S <
27 Pan Head Screw M4 X 6 LS.
28 Plain Washer 4 o H
29 Solenoid Arm [8=11 & 3) #
30 Porcelain Enameled Set Screw M4 X 4 B IRET
31 Upper Thread Clutch 135 kA ESE
32 Screw M4 X 8 L S

49




xiuaydyyiopn

X08 HOLIMS ¥V | $



BAR SWITCH BOX

Ref. No Description Part No. | 4K
1 Bar Switch Box 00-01 FIIT KA
2 Limit Switch JWL1-11 WEhIT 5%
3 Bushing 00-31 S
4 L.S Dog 00-35 FFocfE bR
5 Return Spring 00-34 G
6 Porcelain Enameled Set Screw M5 10 e BAT

51




